NJ Department of Environmental Protection
Water Monitoring and Standards

Reappraisal Report for Shellfish Growing Area AONorthCent
(Bayhead to Monmouth Beach)

April 2013

State of New Jersey NJ Department of Environmental Protection
Chris Christie, Governor Bob Martin, Commissioner
Kim Guadagno, Lt. Governor



Reappraisal Report for Shellfish Growing Area AONorthCent
(Bayhead to Monmouth Beach)

New Jersey Department of Environmental Protection
Water Resources Management
Michele Siekerka, Assistant Commissioner

Water Monitoring and Standards
Jill Lipoti, Director

Bureau of Marine Water Monitoring
Bruce Friedman, Bureau Chief

April 2013

2008 - 2012

Report Prepared by:
Mike Curtis
Environmental Specialist 3
[...]
Como, and Belmar. In addition, two pump stations are present in each of the following
municipalities: Manasquan and Spring Lake.

Automatic alarms are online for all pumping stations and the treatment facility as well.
Emergencies relating to high water, power failure, and breakdown activate alarms by means of a
Supervisory Control and Data Acquisition System (SCADA). Plant processes are also physically
inspected every hour, 24 hours a day, as plant personnel are continuously on hand.

Each individual municipality is responsible for the sewer line, which feeds into their respective
pumping stations. Until the late 1900’s, infiltration and inflow were not important issues for
South Monmouth Regional Sewerage Authority. Incoming sewage had consistently been less
than the design capacity of the treatment system. As municipal populations increased, extraneous
flows have created more demand for the treatment facility.

In order to take on issues with infiltration and inflow, an infiltration and inflow project (i.e., “I
and I project”) was integrally designed for six of their eight member towns This project was
created to prevent stormwater flows into their inflow lines, allowing the facility to maintain
compliance with their NJPDES permit requirements.

Disinfection is achieved through continuous chlorination with Sodium Hypochlorite. Three, 3000
- gallon tanks feed sodium hypochlorite, with daily feed rates that range between 90 and 650
gallons of sodium hypochlorite, depending on the time of year. A chlorine alarm system is on
line for leakage. No alarms are on line for failure of the chlorination system but the recorder and
status of the tank are checked once per hour.

Chlorine residual is monitored with three grab samples per day. Effluent bacterial testing is
performed three times per week.

Township of Neptune Sewerage Authority

This facility is located at 634 Old Corlies Avenue in Neptune, New Jersey. The plant utilizes
trickling filter and Biofor processes to provide tertiary treatment to sewage from Neptune
Township, Neptune City, Bradley Beach, Avon-By-The-Sea, Ocean Grove, portions of Wall
Township, and Tinton Falls.

The facility is designed to handle 8.5 million gallons of sewage per day. Plant engineers suggest

peak operating capacity is closer to 11.0 MGD. Sewage inflow is primarily residential. There is
some light industrial input from a laundry business and plating factory.

12



Automatic alarms are online for the single pumping station, located on Laird Avenue in Neptune
Township, and for the treatment facility. These alarms are intended to provide notification in
instances of high water, power failure, and breakdown. All alarms go to the operators’ panel
including those sounding at the Laird Avenue pump station. The panel and plant are physically
inspected every hour, 24 hours a day.

The plant has three treatment trains in constant operation. Each treatment train has primary and
secondary settling tanks and trickling filters. This allows influent to be rerouted between
treatment trains during maintenance of the facility. There are also duplicate chlorine tanks and
sludge digesters, which translates to smoother maintenance and repair processes.

Disinfection is achieved through continuous chlorination with sodium hypochlorite. Two 3000-
gallon tanks and one, 1000-gallon tank feed sodium hypochlorite, with an average daily rate of
210 gallons.

There is no chlorine alarm system for failure of the chlorination system. There is a leakage
alarm, though. Each sodium hypochlorite tank has a calibrated visual indicator to allow metering
of the amount of chlorinating agent present in the tanks.

In addition to typical secondary treatment, effluent also goes through an 18 million gallon
aerated stabilization pond for three to five days allowing for additional settling. After aeration,
effluent is additionally treated through a Biofor (Biological Filtration Oxygenation Reactor)
process. The Biofor process, which is very similar to an activated sludge processor, improves
BOD and reduces counts for ammonia and total suspended solids with the help of shale
particulate.

After treatment in the Biofor, effluent is additionally chlorinated prior to being discharged to the
outfall pipe. TNSA has an additional 500-gallon tank available for finalizing effluent
chlorination at this operative point of the facility, prior to its discharge to the plants outfall.

Chlorine residual in effluent is monitored with nine grab samples per day. Effluent bacterial
testing is performed year round with one sample taken per day at a tap located at the final leg
before the discharge flow goes out to the ocean.

Asbury Park Water Pollution Control Facility

This facility is located at 1701 Ocean Ave., Asbury Park, New Jersey. The plant went online in
July 1988.

The wastewater entering this facility comes exclusively from Asbury Park. Secondary treatment
is provided to treat what should primarily be considered a composition of residential sanitary
waste although there is some light industrial input (approximately 1 %) from a local laundry
company.

Plant design allows it to treat up to 4.4 million gallons per day and it is located within a single
building, providing a plant that is for the most part, housed indoors. Newer ventilation systems

13



and wet and dry carbon scrubbers aid in odor control. It utilizes 20 rotating biological contactors
(four trains of five rotating contactors) with its secondary treatment system, preceded by
screening and primary settling.

There are no pump stations connected to this treatment facility as all wastewater flows by gravity
from Asbury Park. It has been estimated that an additional 25 per cent increase over normal flow
from sewer lines can occur due to inflow and infiltration from older infrastructure.

Older, damaged lines are a factor in many shore areas. As such, many sewage treatment facilities
along the New Jersey shore receive increased influent due to stormwater infiltration and seepage.

Despite the large amount of inflow and infiltration, the average flows for the Asbury Park plant
are generally less than design flow and treatment efficiency is considered quite acceptable. There
have been no plans addressed that would correct inflow and infiltration problems to date.
Funding for such improvement projects has been limited.

The treatment facility has automatic alarm systems for all parameters of operation including its
chlorinating system. Alarms will go to the operators’ panel and to an alarm service. This facility
is not staffed 24 hours per day and when an alarm occurs after hours, an alarm service receives
the alarm and contacts the operator of the treatment facility.

Disinfection for this plant is achieved through a continuous manual feed of sodium hypochlorite.
Six — 500 gallon tanks are available to provide sodium hypochlorite (only one is used at a given
time), with an average daily feed rate of 70 gallons per day during both the summer and winter
months.

Chlorine residual is monitored with two grab samples per day. Effluent bacterial testing is
performed year round with one sample per week.

Township of Ocean Sewerage Authority

The Township of Ocean Sewerage Authority is located at 224 Roosevelt Avenue in the Oakhurst
section of Ocean Township, New Jersey. It was built in 1968. Today, TOSA receives influent
from 145 miles of sanitary sewer pipes.

The wastewater feeding into this facility comes from the communities of Ocean Township,
Interlaken, Loch Arbor, Allenhurst, Deal and Tinton Falls.

The plant utilizes a pure oxygen-activated sludge system to provide secondary treatment. TOSA
influent wastewater is primarily composed of sanitary waste, and the plant is currently designed
to treat 7.5 million gallons per day (MGD).

There are eleven pump stations connected to this facility. Pump stations for TOSA have
automatic alarms for high water and power failure. Of the eleven stations, eight are located in
Ocean Township. The Ocean Twp. stations are located on Norwood Avenue, Wrickapecko
Drive, Larchwood Avenue, Asbury Avenue, Lakeview Street and three stations are situated on
Green Grove Road. Another pump station can be found on Main Street in Interlaken Boro. The

14



remaining two pump stations are located in the housing developments of Rolling Meadows and
Cedar Village, which both border on Tinton Falls.

The facility runs on six permanent generators. They also have one portable generator in the event
an offsite power failure requires immediate start up assistance.

In the case of an alarm situation, the operators’ panel in the treatment facility is notified but the
Township of Ocean Police Station is also put on alert, as the treatment facility is not staffed 24
hours per day.

After normal working hours, alarms are received by the police, which contact the licensed
operator. The treatment facility also has automatic alarms, which are routed in the same fashion
and pick up malfunctions at any and all pump stations.

TOSA utilizes a product called Bioxide at six of its pump stations. The use of Bioxide (a
Calcium Nitrate derivative) is intended to reduce corrosion and aid in odor control. Corrosion
can contribute to frequent replacement part turnover, resulting in higher costs for treatment
facilities.

This authority utilizes a Unox system for aeration of the activated sludge tank. Unox systems
filter atmospheric air to concentrate the air utilized in aeration to around 90 to 95 percent
oxygen. Atmospheric air contains approximately 20 percent oxygen, with the remaining
constituents of air consisting primarily of nitrogen and various trace gases. While concentrating
oxygen for aeration of the activated sludge tank, the Unox system releases the non-utilized
nitrogen and trace gases back to the atmosphere.

Aside from the Unox system utilized for aeration, the plant has a grit system with a heated grit
building, four primary settling tanks, activated sludge and secondary settling tank, along with a
chlorine contact tank. The activated sludge tank is fully enclosed to take advantage of the
enriched oxygen atmosphere provided by the Unox system.

There are duplicate treatment processes so that treatment will not be disrupted when maintenance
or repairs are required. The plant also has two sludge holding tanks, and one sludge thickener.

Although the sludge thickener does not have a duplicate, sludge can be fed directly into the
sludge holding tanks, bypassing the sludge thickener.

Disinfection is achieved through a continuous manual feed of sodium hypochlorite. The plant has
two — 1750 gallon tanks containing sodium hypochlorite. Average daily feed rates equate to 140
gallons per day during the summer and 90 gallons per day in the winter.

There are alarms for low chlorine residual, malfunction of the chlorinator, recorder, and chlorine

container depletion at this facility. Chlorine residual is monitored with three grab samples per
day. Effluent bacterial testing is performed year round with two samples per week.

15



Long Branch Sewerage Authority

The Long Branch Sewerage Authority (LBSA) is located at 150 Joline Avenue in Long Branch,
New Jersey. The plant went online in 1968. It is an activated sludge treatment facility.

Secondary treatment is provided for wastewater, which is primarily composed of sanitary
wastewater with some light industrial input (approximately 1 %) from two laundry companies
and a hospital. Wastewater entering this facility comes from approximately 500,000 feet of
sewer line connected to 31,000 customers in Long Branch and parts of West Long Branch (i.e.
Monmouth University).

The plant is designed to treat 5.4 million gallons per day (MGD). Treatment is typical of an
activated sludge, secondary treatment system, preceded by screening and primary settling.

There are seven pump stations connected to LBSA. They are all located in Long Branch, New
Jersey. These stations can be found on the following streets: Joline Avenue, Lincoln Gardens,
Exchange Place, McClellen Place, Monmouth Place, Hoey Ave. and Willow Ave..

Online, automatic alarms are utilized for the pump stations to register problems with high water,
power failure, and breakdown of equipment. The treatment facility interacts with a similar
online system for problem notification. In such cases, an alarm goes to the operator’s panel in the
treatment facility and to an alarm service, which will call the plant operator if an incident occurs
after routine daily operational hours.

Disinfection is achieved through a continuous manual feed of sodium hypochlorite. Two, 1550-
gallon tanks provide sodium hypochlorite with an average daily rate of 70 gallons per day
(summer), and 25 gallons per day in the winter.

The chlorine container is checked daily for depletion. Chlorine residual is monitored with three
grab samples per day. Effluent bacterial testing is performed year round with two samples per
week.

Two Rivers Water Reclamation Authority

The Two Rivers Water Reclamation Authority (TRWRA) is located at One Highland Ave.,
Monmouth Beach, NJ. Treatment plant collection and operations began in 1971.

With approximately 200 miles of sewer mains, this facility serves approximately 90,000
customers from 39,000 households in Fair Haven, Little Silver, Oceanport, Shrewsbury Boro,
West Long Branch, Monmouth Beach, Tinton Falls, Red Bank, Eatontown, Rumson, Sea Bright,
Shrewsbury Township and Fort Monmouth.

TRWRA is a Secondary, Activated Sludge Plant producing secondary treated effluent. The

TRWRA facility was designed to handle average flows of 13.83 MGD. According to plant
personnel, maximum peak capacity for this plant at any given time is 17.29 MGD.

16



A gravity and belt filter press thickens sludge. Thickened sludge is trucked offsite for either
incineration (available at several sites) or composting which is available at one site.

The facility is staffed 24 hours a day and is equipped with 18 pump stations. Alarm systems are
in place should a malfunction or breakdown occur. Automatic alarms are on line for high water,
power failure, and breakdown. In the event of an automatic alarm, plant staff are notified via
SCADA or Supervisory Control and Data Acquisition.

Essential equipment has backup equipment in the event of breakdown or needs arise for
scheduled maintenance. For instance, pumping stations utilize dual pumps and standby
generators are also available for emergency use along with two portable generators. Plant
personnel are trained to rectify possible malfunctions and equipment failures that might occur
within the system. This training is updated on a routine basis and is kept technologically current.

In its operations, the plant uses Sodium Hypochlorite for chlorination and chlorination is
continuous and has never been interrupted. The plant currently uses three, 2,400 gallon tanks for
chlorination.

Chlorine residual is recorded six times per day. Bacterial Testing is performed eight times per
month.

SPILLS, UNPERMITTED DISCHARGES, AND CLOSURES

With the exception of Hurricane’s Irene and Sandy, which temporarily brought about the closure
of all State shellfish growing waters as a precaution for public health and safety, there have been
no spills or unpermitted discharges that resulted in the closure of waters in shellfish growing area
AONorthCent.

Leaks or spills that do take place within New Jersey’s shellfish growing waters are often the
result of a variety of circumstances such as boats sinking, issues with sewage treatment plants
such as pump station failure, broken sewer lines, sewer line back up, manhole overflow, broken
pipes in commercial or residential locations, improper run off from commercial or residential
locations, construction, and road runoff.

Often, the spills or unpermitted discharges noted above have limited impact on the chemical or
bacteriological water quality in a shellfish growing area like AONorthCent. Generally, the spills
and discharges are rather small, and their distance to these shellfish growing waters is such that